



HUIAK TESTING
ZHEJIANG LAB

TEST REPORT

REPORT No.: HK0224050089

Date: May 09, 2024

Page 2 of 6

Applicant: Guangzhou Yantou Industrial Co., Ltd

Address: No.22 Heshi Ling nan industry, Shiling Town, Huadu District, Guangzhou, China

The following sample was submitted and identified by/on behalf of the client as:

Sample Name: /

Model No.: 710-118-B

Sample Receiving Date: May 05, 2024

Testing Period: From May 05, 2024 to May 09, 2024

Result: Please refer to the next page(s).

Signed for and on behalf of HUIAK

Approved by:

Daniel Qian

Lab Manager

Remark: Only selected materials were tested as per client's requirement.